VW Golf manuals

Volkswagen Golf Service & Repair Manual: Removing and installing front footwell illumination bulb -L151-/-L152-

Volkswagen Golf Service & Repair Manual / Electrical system / Lights, lamps, switches inside, anti- theft system / Lights / Removing and installing front footwell illumination bulb -L151-/-L152-

  Note
If an LED front footwell light is faulty, the entire light must be renewed.
Removing
–  Remove front footwell light -K268-/-K269- → Chapter.
   
–  If necessary, lever off heat shield -2- on both sides at arrows -A-.
–  Remove heat shield -2- from footwell light -1-.
 

Removing and installing front footwell illumination bulb -L151-/-L152-

–  Pull bulb -1- out of bulb holder -2- on reverse side of glove compartment light.
Installing
Installation is carried out in the reverse sequence.
–  Test functionality.
 

Removing and installing front footwell illumination bulb -L151-/-L152-

Removing and installing front footwell light -K269-, front passenger side
Removing     –  Using a flat screwdriver, press in locking lug -1- at point indicated by arrow - ...

Removing and installing central locking SAFELOCK function warning lamp -K133
Removing –  Remove front door trim panel → General body repairs, interior; Rep. gr.70.     ...

Other materials:

First aid
In the event of contact with the eyes or mucous membranes, wash immediately with copious running water and summon an eye specialist. In the event of contact with the skin, remove wetted clothing and wash the affected skin with copi ...

Specified torques for gearbox
petrol engine, 1.4 l natural gas engine:   Item Bolt Nm 1, 5, 9 M12x70 80 2, 4 M12x50 80 3 1),2) M12x165 80 6, 7, 8 M10x55 40 A ...

Cigarette lighter -U1-
The following descriptions apply to the rear left cigarette lighter -U3-, rear right cigarette lighter -U7-, rear cigarette lighter -U9-, 12 V socket 2 -U18-, 12 V socket 3 -U19-, 12 V socket 4 -U20-, cigarette lighter 2 -U25- and 12 V socket 5 -U26- so ...

© 2016-2020 Copyright www.vwgolf.org